
AGRA/ELY

1138 TRACTOR AND 38" MOWER
ILLUSTRATED PARTS LIST

FORM NO: 38926 (1-86) PART NO: 38923 PRINTED IN USA



TO CONTINUE ITS PFOGRAM OF QUALITY AND DESIGN IMPROVEMENTS, THE MANUFACTURER
RESERVES THE RIGHT TO CHANGE SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE AND
WITHOUT INCURRING OBLIGATION. THE MANUFACTUREB ALSO RESEFVES THE RIGHT TO SHIP
WITHOUT NOTICE AND WITHOUT INCURRING OBLIGATION.

AGHAVELY

tl

-l
-)



w ryffw9'',ffi
ffi ffidffi

w,ff!'; x6 I

5U\7 {
$u. 66'

I

TRANSAXLE/DRIVE ASSEM BLY

n
L_/



TRANSAXLE/DR IVE ASSEM BLY

PART NO. OTY.
ITEM
NO.

I
2
3
4
5
6

I
9

IO
l1
l2
I3
I4
I5
15
L7
r8
19
2O
2I
22
23

26
27
2A
29
30
3I

33
34
35
36
37
38

40

43

45
46
47
48
49
50
51
52
53
)4
55
56
57
58
59
60
62
64

65
66
67
68
69
?o
7t
72
73
74
78
8I

3621I
362t2

I 0256 9
18 0r. 37
I 20382
t2037 7

362L7
362 r8

41 3 534
L2L222
3522L
36222

r80044
r20386

36225
4t33t4
180022

36785
36229
36230
36231.
36232
3623 3
20106
36235

180079
120388
413 447

36239
18007 7

3624t
36242
36243
35925
36245
36246
36247
36244
36249
35888

I 800 73
3625 L

36252
r801 28
I 20394
36t85
36256
36257
36450

15 5886
159920

3626r
36262
36454
3606L
364L9
36421
36267
364t
364 -t

43 17 87
3627 3

3627 4
36275
3627 6
3627 7
3621 I
36202
35 280
3628 1
362A2

r06 7 5r
L80L22
1 37185

36246
36288
36290

1
I
2
4
2
2
I
I
I
l
I
I
I
4
I
I
6
I
I
I
I
I
I
2
3
I
3
1

L

I
I
2
1
1

I
t

1
1

I
I
I
3
2
I

I
I
3
4
t
I
I
2

DESCRlPTION

Transaxle Uount
Tranaaxle Sheave
Screu, Set I/4-2Ox.375 Hs Cp
BoIr, Hex 3/e-L6r.2.75
llasher, Lock 3/8 Reg.'Nut, ltex 3/g-L6
Iab
selector Rod
Nut, Lock 3/8-L6
Pin, Cstter.O9x.75
Raage Sel,ector Lever
Spacer
Bolt, Hex L/4-2Ox2
llaahe!, FIat . 312x.734x.085
Lockwagher, IDternal 3/4',
Nut, Lock l/4-2O
BoIt, Hex l/4-2Ox1.OO
l{asher, Flat .750x1.25x.I25
ilackshaft Splndle
Key, Stlaight SAE 1035
Sheave (eto1 131 croove
Main Drive Belt
Tractian BeIt
Nut, tock 3/4-LO
Belt Finger
Bolt, Hex 5/16-18x1.00
Washer, Flat .438x1.000x.O83
Nut, Lock 5/I6-i8
Idler Pivot
Bolt, Hex 5/16-18x.75
Flange Bushing
Spindle Housi.ng
Spacer
Bearing
Zerk fitting
Idler Arm
Attachment Idler
Idler Mtg. BoIt
Spring Anchor
Drive Spring
BoIt, Hex 5/16-I8x.50
Idler Arn
Belt Retainer
BoIt, Hex 3/8-16x1.75
Washer, Fl.at .406x.8I2x.065
Hair Pin, Internal 3/32xL-3/f6
Main Idler
Exten8ion Spring
Hi-Lo Cover Plate
Screw, Machine 8-32x.5
Screw, Machine 10-24x.50
Cover
Hi-Lo Shift l"ever
Shift Lever As8etdbly
Shift Ball
Brake Diac
Brake Jaw Assenibly
Lever, Actuating Aasenbly
Waeher
Shoulder Bolt
Key, tvoodruff 3/L6x5/8 HRD *6I
Tire and Wheel Assembly

Coneiets of:rir-
RIm
Tube Available
Spindle Cup
"E" Ring
Hub Cap
Spacer
Trangaxle
Key, stralghi' 3/ L6x3/ L6r.2
Key, woodruft. 3/L6*3/4 19
Bolt, Hex 3/8-16x1.00
Pin, Cotter .125x1.00
Clutch Rod
Setacrew, No. 8-32
Bracket

2

I
I
I
2
2
2
2
I
2
I
4
I
I
I
Iul

2



(CI

1,

N
6

TRANSAXLE PARTS

.|

t

Gup^ f
*a

SHOiT
xEEllrE StAR|ICS

I

I
I

I
I
I

I

I

I
I
I

I
I
I
I
I
I
I
I
I
l_-_---



ITEM
NO.

I

3
4
5
6
7
I
9

t0
}I
tz
13
t4
]E

16
17
l8
t9
20

22
23
24

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
4l
4?
43
44

46

4E
49
50
51
52
53
54
55
56
57
58
59
60
6I
62
65
66
67
68
69
70

72
73
74
75
76
77
78
79
80
81
a2
83
84
85
86
a7
90
96
97

3637 2
3646 0
3637 4
36375
36376
3637 7
36 378
36379
36380
3638r
36382

t24543
36384

431787
36 386
363A7
36388
36389
36461
3639I
36392
36393
36394
36395
36396
36397
36398
36399
36400
3640I
36402
36403
36404
36405
3 6406
36407
364 08
36409
364 rO

r.31018
36412
3641 3
364 r4

]80021
36416

180024
36418
36419
36420
36421
36288
36261
36424
36425
36270
36427

4 367 37
36429
364 30
3643r
3643?
36433

1067 5L
364 35

18r566
36437
364 38
364 39
36440
3644t

lo25 ?0
159920

36444
36445
36261
36447
36262
36449
3645 0

t 5 5886
36452
36453
36454
36 061
36456
3705t
36462

4rro27

TRANSAXLE
PART NO. QTY.

PARTS

DESCRIPTION

Snap Ring
Shim Klt
Flange Bushing
Spacer
Spur Gear 137
Spur Gear 257
clutch collar
Spur Gear 3OT
Spacer
Spur cear 207
Washer .020
Key, Woodruff .125x.50 HRD *3
Hi-Pro Key
Key, woodruff .187x.625 HRD *6I
Intermediate Shaft
Flange Bearing
cear Assembly 127
spur cear 377
l{asher, .045 Thick
spur cear 257
Washer .025
Shaft Support ABsembly
Spur Gear 207
Bevel Gear Assembly
Spur Gear 337
Spur cear 307
Drive Shaft
woodruff Key
L. H. Axle
Shim Kit
Splj.ned Miter Gear 157
Snap Ring
spur Gear 327
Miter Gear I5T
cross shaft
washer .031
spur cear 357
Gear Lock
Spur Gear 227
llasher, Flat .938x1.750x,134
R. H. AxTE
Felt Sea]
Lower Housing
Bolt, Hex f/4-20x.A75
Machine Screw {112-24x.625
Bott, Hex L/4-2OxI.25
Friction Puck (lnner)
Brake Disc
Spacer
Brake Jaw Assembly
Setscrew, No. 8-32
Lever. Actuating Assembly
Washer
Shoulder BoIt
Puck, Friction
compression spring
screw, Mach. 1.0-24xI.25 PHD
Idler Shaft
washer .020 Thick
Idler cear Assenlcly
Snap Ring
"O" Ring
Key. woodruff 3/I6x3/4 *9
Input Shaft Assembly
BoIt, llex L/4-2Ax.75
Lockout Plate
Fork Support P.Late
Shifter Fork
Detent Bal.l
Detent Spring
screw, set L/4-2Ox.375 n/SCK
screw, Machine 1O-24x.50
Wave washer
Nylon In6ert
Cover
Upper Housing
Hi-Lo Shift Lever
Hi-Lo Shifter Fork AesernbLy
Hi-Lo Cover Plate
Screw, Mach.8-32x.50
Detent Spring
Detent Pin
Shift Lever A88erb.Ly
shift Knob
Shifter Fork
Pinion and Shaft Aeternbly
waaher .O40 Thick
Fitting, Lube I/4-28

3
AR
a

2
I
2
3
I
2
I
I

3
l
I
1
L
I
3
I
2

2
I
AR
2
2
I
2
I
I
I
]
I
I
I
2
t

I
6

4
1

I
I
2
2
2
4

I
1
l
1
I
I
I

4

o

D



FRAME ASSEMBLY

,t

emw %--@
5@

P"#;@*-6

.G<N"
\-N..'\2

s>?ryat-t^\
I o:^o

\{:'-%

V

-r0

$*

g l<a
l\

D-,i @

-@
l-

6l

5

@-,

I



FRAME ASSEMBLY

I

3

5
6
7

I
9

10
11
L2

L4

16
l7
t8
r9
2A
2t
22
23
21
25
26
21
28

31

33
34
35
36
3't
3E
39
40
4i,
12
i3
11
46

ITEIl
NO. PART NO. DESCRIPTION

F rame
Washer. Lock 3/8 Reg.
Nut, Hex 3/8-16
CIip, Light Mounting
Bolt, Hex 5/f6-LBx.75
washer, Lock 3/8 sp Heavy
Nut. Hex 5/\6-LB
strut Right Foot Board
Strut Left Foot Board
Hood Lanyard
Vlasher, Flat .250x.500x.049
Dra', Latch Assembly'deLdnEnt, Hood
Bracket, Hood Pivot (L.H.)
Brack€t. Hood Pivot (R.H. )
Idler Arm
Idler Pivot
Flange Bushing
Washer, Flat .406x.812x,065
Pin, Cotter .125xI .00
Rear Deck
Bumpe r
Nut, Lock 5/16-18
Spring, Seat
Seat, High Back
Bolt, Hex L/4-2Ox1,375
BoIt, Carrj.age 5/16-18x.75
Casting, GrilLe
Grmmet
Rod. Hood Pivot
Screw, Machine L0-24x.50
Panel, Front Light
liasher, FIat .312x. 734x.065
Bolt, Hex 5/16-18x.875
Nut, Lock 5/I6-18
Lamp, No. 1073
Asserbly, Lamp Reflector
Screw, liachine 10-24x.75
Washer, Flat . L88x.562x.049
Washer, Flat .313x.875x.065
Cotter, Hair Fin
iloi-t, Hex 5/I6-I8xl ,25
Dash Base
Bol.t, Carriage 5/16-I8x.75
Taii. ],i9ht Assenrly

Cons ists of :
Le ns
Bulb, Stq. GE No. 1895
Screw, Mach. lQ-24x,625
BclL, Hex 3, 8-16x1 .5C
Id ler
Washer, Lock No. 1.0 SP

Swl.tch, Interlock-Shrft
Nut, iiex 9,'.16-18
E: ]'-, liex : ;-2 -x.E15
Bclt 3/,8-16xI.00 Rd Hd Sq Nk
Brace
Sprrng
hasher, Flat .438x1.000x.083
Foam Tape
J-C la mp
Nut, Lock 3/8-16
Nut, Lock f/4-20
Nut , I',lj-re
HeadIj.ght Wiring Harness

Deca1, Anerica
Decal, Model I138
Deca1, S j-de Stripe L.H.
Decal, Side Stripe R.H.
Deca1, Gravely Logo
Decal, cravel-y Logo
Decal-, Tractor L.138
DecaL, ConsoLe

36167
L20382
1203'7 7

11030
I 8007 7
r31099
120376

36469
3647 0
40I 18

446 t7 9
3529 4
35300
3529 6
35291
36473
3647 4
3624)-

r2a 394
137185

36478
36479

419455
35406
38940

I80033
126358

33780
36485
3529 5

I59 92A
1r.28 9

1 20 386
180078

11.334
t59 9+1

4463r4
36165

18 0081
3649A

! 26216
36i23

'ie. a A

1'7 159 9 29
4B 1gtl26
49 35851qa 1)a ).,1
5: 10506
a3 361iC
5.i 365C9

58 365.1
60 36512
61 1203a8
DJ lb5t5
61 36518'7t 413534
7 2 4t9454'73 11763
75 36788

Not Illustrated:

38056
35323

3 9008
24548
24644
3531.8
35317

ory.

I
7
5
4
I

]6
I1

L
I
I
a

2
I
I
1
I
I
2
1
l
1
2
4
2
I
1

I
L

l
4
l
6
1
2
3
1
4
4
1
2
2
I
7
I

L

1

2
1
1

2
2
1

1

1

4
2
1
4
1
2
l
I
1
1

2

I
I

I
Ito

CI

U



LINKAGE ASSEMBLY

o

a

,A-{o/

O
\@1

,?\
@
i-@
re

@tr8

6r\*
r@

Yd

trM
6

ffit-F<r)l-
I

I

,l@t
@,
e)

EA
Ltil

{@''

(a
^{+

a
,B

e{o^\
('-;-'=

I
-@

.J
I

I

I

7



LINKAGE ASSEMBLY

ITEM
NO.

I
2
3
4
5
6
7

I
9

l0
11
T2
I3

15
I6
!7
18
19

2L
22
23
21
25
26
21
28
,o
30
3l
32
33
34
35
36
37
38
39
40
4l

43

45
46
47
48
49
50
5l

54
55
57
58
59
60
6l
63
64
65
66
6')
68
7l
72
73

75
'16

78
79
85
86
87
88

OTY.

I
I

l2
5
2
6
I
I
I
I
9
I
I
2
I
I
I
1

1
I
I
1

1
l
3
I
I
I
l
6
7

1
I
5
1

]
1

5
I
1
]
]
L
1
t
2

I
3
1
2

L

t
I
2
1

2
2
I
I
1
2
I
L

I

1
I
2
I

PART NO.

36024
I 202 38
120394
l3 7185

350 28
41 35 34

36030
36031
3603 2

1.20388
413447

36035
360 36
36037
360 38
36039
36040
36 041

446494
36043

455313
36 045
360 46
36 047
36048

t37 204
3605 0
36 051
36052
36 053

r80077
13r099
I 20376

36057
360 58

I 20 389
454668

36 06L
36062

L26216
36107

t59929
3619 I
36067
36068
36 069
36070
36071
36 568
36 566
3607 4
3607s
3607 7
36078

1 20382
r20 37 7

36t67
1801 20

36286
36 084
36235
36086

180122
36019

] 20386
36 090
36091

r8008 r
36093
36094

1310r8
t26227

36 098
4!40'7 4
180078

36185
r24A29

DESCRIPTIOtr

Clutch Fedal
Nut, ilam I/2-I3 ne:t
llaaher, Flat .4O6x.g12r.065
Pin, Cotter .125x1.OO
Shoulaler Bolt
Nut, Lock .3/8-L6
Brake Pealal
Parking Brake Rod
Brake Rod
wa3her, Flat .438x1.OO0:.083
Nut, Lock 5/f6-f8
Brake spring
ExtenaLon Spring
Pealal Cover
Pin, croove L/4xl-L/4
Lift Handle
Lift Quadrant
Spring
Irlasher, Flat .56x1.87x.109
Plunger Rod
Pin, spring .25oxl.750
Grip
Flange BuBhing
Lift Arm
Adjusttnent Llrik
Pin, Cotter.l25x1.500
Lift Link
PTO IJeve!
PTo Handle
Bracket
BoIt, Hex 5/16-r8x.75
washer, r,ock 3/B Sp Heaq'
Nut, Hex 5/16-18
Flange Buehing
compression spring
washer, FIat .500x1.250x.083
Pin, spring.187xI.25O
Shift Ball
Switch Bracket
Bolt, Carriage 5/ f6-l9x.75
Switch, fnterlock - PTO
screw, !:achine 1O-24x.625
Nut, Keps 10-24
Idler Li.nk
Pedal Pivot
Rear Hanger
Front Hanger Arm - Right
Front Hange! Arm - teft
CIevis Pin
Hair Pin, Internaf .094
Rod End
Hair Pin, Internal
Draw Bar
Hanger Bracket
washer, Lock 3/8 Reg.
Nut, Hex 3/e-L6
frame
Bo1t, Hex 3/A-I6x..75
clutch Rod
Idler Adjustor Link
Belt Finger
Cam Actuator
Bolt, Hex 318-1.6x1.00
Spacer
washer, Flat .312x.734x.065
Link
Cam
Bolt, Hex 5/I6-I8xr.25
Center Lift Bracket
center Lift Lever
Washer, Flat .938x1.750x.134
Bo1t, Carriage 3/8-I5x.75
coupling Nut 3/8-L6
Nut, Lock l/2-L3
BoIt, Hex 5/16-18x.875
Pin, Hair Int. 3132xI.187
Nut, Jam 3/8-16 Hex

ul

\.t



FRONT AXLE AND STEERING

-h,@
tu'@

)

6- U-6-)
€\s\ N'
d@

I

I

{
@

ll
d
6-

IaL-

9

aP

d

--@

$^J

q9
rp/\
iQe

ffi

rI

*--*9O



FRONT AXLE AND STEERING

:TB4
NO.

I

3
4
5
6
1

8
9

1.0
ll
I2

14
t5
16
T7
18
t9

2L
22
23
24
25
26
27
29

2a

33
5+
35
36
3l
38
39
40
4l

43
44
46

49
50
5l
52
53

55
5E
59
6C
61
62
63
64
67
68
70
72
75
77
78
79
8I
a2
83

PART NO.

36131
361 32

]80 17 5
416 464
l.3 r 0l6
120123

36137
36138

r80081
131099
12037 6

36r42
36143
36144
3 6145

454664
36147
361 48
36149

r80085
r31018

3615 2

I 87988
36154
36155
36156
36t57

413315
36160
36161
36r62

r20371
415993

36I65
36166
36L67
36168
36169

L?6227
I 20 382
t2037 7

36r.73
27 39 36
]37I85

3617 6

36'7'7 6
36777
367 '7 A

36?7 7

36179
44649 1
L26142

36182
36l. E3

36iE5
36r86
36108
36109

t59929
36191

18007 7

r80122
35313

1209 15
36520
36202

120386
I3101-8
455313

36208
36209

4t3447

QTY.

]
l
I
1

1
1
I
5
5
I
I
l
1
l
I
t
2
2
9
1
I
I

1

1

2
2
I
1

I
I

DESC RIPTION

Front AxIe AsBerblY
Space r
BoIt, Hex l/2-L3x1.25
Nut, l,ock L/2-13
washer, Flat .656x1.31.2x.095
Pin, Cotter .125x1.25
Steering Bracket
Flange Bearing
Bolr, Hex 5/16-18xr.25
washer, Lock 3/8 SP Heavy
Nut, Hex 5/16-fB
FIange Bushing
Steering Colum
Pi.n
Pinion Gear, Steering
Pin, spring . l87xI.25o
Steering Bevel Gear
Arm and Shaft
Sleeve Bushing
BoIt, Hex 5/16-18x1' ' 75
l,lasher, Flat .938x1 ' 750x. 134
Space r
P!n, cotter.l87x1.25
Steering Link
Flange Bushing
R. H. Spindle
L. H. Spindle
Pin, spring .250x1.500
Spin Drive Zerk Fitting
Drag Link
Ball Joint
Nut, Hex l/2-2o
Nut, Lock 7/2-2O
Steering Pivot
Steering whee]
Fra me
Steering Pivot Channel
Front Axle SuPport
Bolt, carriage 3/8-L6x,75
washer, Lock 3/8 Reg.
Nut, Hex 3/8-L6
FIange Bushj.ng
Pin, Spring.t25x1.000
Pin, Cotter .125x1.00
Tire and whee] lssembl)'

Cons ists of :

r i;;--
Rin
Bearings
spindle cup
Prn, Cotter Tee Hd. 1/4
washer, F1a+' .56x.187x. 109
BoIt, 3/8-16xI.25 Rd Hd Sq Nk
Pivot Arm
Hasher, .626 IDx3.85 ODx2l Ga

Washer, Flat .406x.812x.065
Harr Pin, Internal 3/32
Brace
Module (w/Connector)
Connector
Screw, Machine IO-24x.625
Nut, Keps 10-24
BoIt, Hex 5/16-18x.75
Bolt, Hex 3/8-16x1.00
Tie Down
Bort, 3/8-16x1.00 Rd Hd sq Nk
cl ip
Hub Cap
washer, FIat .312x.734x.065
vJasher, Flat .938x1.750x.134
Pin, spring .250x1.750
l{asher
Drag Link
Nut, Lock 5/16-18

L

6
L2
r2

1

5
2

t
l
2
2
2
7
3

t
3
I
4
L

I
1

2

?

I
I
2
I
2
3
AR
I
AR
l
3

10



FUEL SYSTEM AND ELECTRICAL SYSTEM

I

I

o
,-/ 

ds-qwa
dd'

o

€\ - =f-,/
- {\a\J1\

11

wi-li
@'6



FUEL SYSTEM AND ELECTRICAL SYSTEM

lTtr'l
NO.

1
2

4
5
6
7
8
9

l0
11.
L2
l3
I4
16
L7
20
2L
23
24
25
26
27
29
30
3l
33
34
1(
36
37
38
39
40
41
42
45
46
47
48
49
60
61
62
63
61

66
6r'
6E
69
'1 ',

73
76
'19

8C
B2
84
85
86
a1

PART NO.

36292
L20217

36506
446t7 9
20564
t9 667
1966 6
361 17

r203 71
36301
30610
40r 17
39629

120386
3630 7

36 308
36309
363r0
36312
36 313
361 t5
36315
36316
36498
363 18
36319

180075
r3]099
r20 37 6

36324
1857 0
36326
35111
39075

1 20 380
L2037 5

36332
36333
36335

t8 008 7
363 37

4t3447
3634 3

180077
36518
36 3.i6

1800 I6
36350
401]9

L 2c 38 -o

13r10C
t8r5 66

36358
36 520

121753
36363

I 38485
36366

3 3A47
422845

QIY.

]
2
2
2
I
I
t
1
I
t
I
2
2
3
1
l
2
I

I
I
I
]
I
I
t
4
4

I
I

]
1
2
8
5
L
I
L
4
4
4
I
?

I
I
2

DESCRIPTION

cont!o1
Lock No. IO Sp.

Throttle
l{asher,
Nut
washer, Flat .250x.50011.049
Igrnition Suj.tch
waaher, .Lock Int. Tooth
Nut, Jam 9/L6-24
Light Switch
Nut, Hex L/2-2O
Knob
Battery, 12
Tie DowTI
Hold Dotrn
wagher, Fl,at
Fuel Tank

VoIt Snall

.3 12x.734x.065

l/4 Err.
5/16 EXt Th TYA

Lower Tank Support
H06e
Fuel Filter
Ho6e Clamp
Tie Down
Cab1e, Battery to Engine Base
FueI Gauge
Exhaust Muffler
Daah Ba6e
Dash
Battery Stand
Bolt, Hex 5/16-LAx.625
l{aaher, Lock 3/B Sp Heavy
Nut, Hex 5,/16-18
I(nob
Key. Ignition Svtitch
clanP. straP
Solenoid
screw, Taptite l/ 4-20x.375
haaher, Lock I/4 Reg.
Nut, Hex L/4-2O
Bushing
Drain Lock
Tube
Bo1t, Hex 5/f6-18x2.00
washer, 5/f6xl-5/8x. 135
Nut, Lock 5/16-18
Gaske t
BoIt, Hex 5/15-IBx.7 5
J-cIamp
Tapping Screw, 10-16x3/8
Bo1t, Hex L/4-2Ox,A75
liut, Lock L/4-2O
Bolt, Hex f/4-2Ox,5A
Sheave, Engine
Key, straigh1- l/4x.2xl./ 4
l{asher, Fl,at .500x1 . 250x.083
Washer, Lock Sp Heavy
BoIt, Hex 7/L6-2OrI
Hose Clamp

HARDWARE NOT ILLUSTRATED :

138538
r24920
t202L7
453284

CIip
washer, Lock
Engine SPace!
Wa6her, Lock
washer
Boot, Battery Cable
tlaaher, Flat .281x.625x.065

washer, Lock 5/16 Int. Tooth
Nut, Jam 5/L6-24 Hea
Washer, Lock No. 1.0 Sp
Nut, Hex 10-32

5
2
2

2
2
2
2

12



ELECTRICAL DIAGRAM

J}

IGNITION SWITCH

13

o
f
Je,
G
oo

ft) t'
o'**:::;:"



1
2
3
4
5
6
7

I
9

10
11
L2
I3
L4
t7
19
20
23

Hardware Not Illustrated:

13r099

L24920

L20217

453284

ELECTRICAL DIAGRAM

DESCRIPTION

Switch, Interlock PTO Clutch
ModuIe (w/connector)
Connector (to uodule)
Switch, Interlock-Shift Lever
Fuse, 6 Amp
Solenoid
Cabte, Battery to Solenoid
Wiring Harness
rrJrr Clamp
Cable, Battery to Engine Base
Ignition Switch
Light. Switch
Cable SoLenoid to Starter
Wire Tie
Battery
Seat, Switch
Headlight, No. 1073
Tailight Asm.
Lens
Bulb, Standard GE 1895
wiring Harness, Headlights
Machine Screw
Keps, Nut LO-24
Adaptor CIip

Lockwasher 5/L6-24 (cables to
Solenoid )

Nut, Hex 5/L6-24 (Cables to
Solenoid )

Lockwasher, 3/L6 (wiring to
Solenoid )

Nut, Hex 10-32 (wiring to
Solenoid )

ITEM
NO.

28
29
30
31

PART NO.

36107
36108
36I 09
36r10

No Number
36111
36LL2
361r3
36 518
36115
20564
36I17
361 18
36313
3 o610
36L2L

454646
36L23
367 84

36788
t59929
36r91
36L26

QTY.

1
I
I
I
I
1
I
1
2
1
1
1
1
1
1
1
3
1
1
I
1
2
2
I

14

CI

2

2

I

1

U



38" MOWER

>1
;-@

P

re
@

\o

@
z1
&-@

@:tr-

ts,-6
-@

oe-4
=-Oeg
CI#e P
..- E@,'

GEEo
-.. {d- -,--I_%, -l),

--ta'

Bffi
A*i he i

\N
Gs

>----

--l2 p},
tr

ri},-9

@%-
@f

r.a I

(

--l
--l

\l \c

s
I

I

I

I
I

I

I

I

I
I

I

rIL-r



ITEM
NO. PART NO.

38" MOWER

QTY.

I
2
L
1

5
T

I
I
r
I

20
I
3

2
2
2
2
2
2
l
3
9
l
I
1
2
2
I
I
I
4
l

1
5
1
1
I
I
I
I

I
l
2
2

L
I
2
l
1

2

2
1
1

2
1

I
]
1
2

I

3
4
5
6
1
I
9

l0
11

13
l4
I5
l6
T7
I8
l9
20
,1

22
??

24
25
26
27
28
'29

30
JI
a,

33
a1
38
39
40
41

43
4/.
45
46
47
48
49
51,

54
56
58
60
6T
62
63
64
65
66
67
68
69
70

72
74
76

Not lllustrated:

33927
35331
3 3928
3 3925
32A72

DESCRIPTION

Be.Lt
Nut, Lock l/2-13
IdLer Pulley
Flange Bushing
Washer, .505IDx.880ODx.072
Idler Arm
cap sclew, I/2-L3xl,25O
Shoulder BoIt
Spr ing
Deck (Pan)
Nut, Lock 3/8-L6
sheave, 4"
l{asher, FIat .938x1.75Ox.1,34
Bearing Slinger
Radial Bearing
Spindle Housing
Spacer
Key, No. 9 Woodruff 3/16x3/a
Retainer Hub
Blade Tray
Mower Blade
sheave.3-3/4"
Bolt, Hex 3/8-16x1.00
Bolt, Hex 3/8-16x.75
caP
Slotted Jam Nut
cotter Pin, 1/8"x1,25"
Bearing Cup
Bearing Cone
Sheave
Spacer
Drive Plate
Bolt. Carriage 3/8-16x.75
Tow Pin
Hair Pin, 3/32x1-7/a PL
Mower Strap
Jam Nut
Tow Hook
Cover
Chut€ Deflector
Hinge Pin
Spring Torsion
Bush ing
Lub€ Fitting
Spring, Compression
Se al
Lockwasher,3/4
Jam Nut, 3/4-10
Cotter Pln, 3/32x,75
Mouer Belt
Bano Brake
cotter PLn 3/3zx!
Harr Pin, Internal 3/32}L.27/64
Li r.l(
cotter Pin 1/16x.500
v;asher, F lat .3 1 2x. 734x,065
Brake Rod
Roll Pin, L/8x,75
Nut 5/16-18
Spri ng
Brake Lever
Hanger Hook
lpckwasher
Space r
?IN
washer

Decal, Danger Foot
Decal, Caution
Decal, warning Eye
Decal, Danger Hand
Decal, No Step

3595s
41407 4

35957
359 s8

446494
35960

l. 8017 5
35962
3 5888
35964

4t 3534
35966

1 3 1018
35 968
3592s
359 70
3597I

106751
35973
35974
35975
35976

r80l22
1801 20

35979
35980

r20123
L8445
I 8446
35984
35985
35986

t26227
35988
36 566
35990

L20234

3 5993
35994
35995
359 96
35997
36r60
35999
36 000

13r046
426497
r2r222

36004
36005

L2L224
36075
36 009

I r27 26
1 20 386

36012
273753
120376

36015
360r6
350 r7

131099
360 r9
3602I

I 20 394

I
1
1
I
2

16

CI

U


